

## Is there a best frontline therapy in chronic myeloid leukemia?

by Akriti G. Jain, Mark Dalgetty and Jorge E. Cortes

Received: July 13, 2025.

Accepted: December 2, 2025.

Citation: Akriti G. Jain, Mark Dalgetty and Jorge E. Cortes. Is there a best frontline therapy in chronic myeloid leukemia?

Haematologica. 2025 Dec 11. doi: 10.3324/haematol.2025.287813 [Epub ahead of print]

### *Publisher's Disclaimer.*

E-publishing ahead of print is increasingly important for the rapid dissemination of science.

Haematologica is, therefore, E-publishing PDF files of an early version of manuscripts that have completed a regular peer review and have been accepted for publication.

E-publishing of this PDF file has been approved by the authors.

After having E-published Ahead of Print, manuscripts will then undergo technical and English editing, typesetting, proof correction and be presented for the authors' final approval; the final version of the manuscript will then appear in a regular issue of the journal.

All legal disclaimers that apply to the journal also pertain to this production process.

Is there a best frontline therapy in chronic myeloid leukemia?

Akriti G Jain<sup>1,2</sup>, Mark Dalgetty<sup>3</sup>, Jorge E Cortes<sup>3</sup>

1. Taussig Cancer Institute, Cleveland Clinic, Cleveland, OH, USA
2. Cleveland Clinic Lerner College of Medicine, Case Western Reserve University, Cleveland, OH, USA
3. Georgia Cancer Center at Augusta University, Augusta, GA, USA

Corresponding Author:

Jorge Cortes

Director, Georgia Cancer Center at Augusta University  
Cecil F. Whitaker Jr., GRA Eminent Scholar Chair in Cancer  
1410 Laney Walker Blvd., CN2222  
Augusta, GA 30912  
Phone: 706-721-0570  
Fax: 706-721-2011  
[jorge.cortes@augusta.edu](mailto:jorge.cortes@augusta.edu)

Running title: Frontline CML Therapy

Conflicts of Interest:

AGJ: Speaker's bureau: Rigel, Geron; Consulting: Novartis, Servier; Advisory Board: Takeda, Sobi, Servier, Ascentage. MD: No conflicts. JEC: Consultant: Novartis, Pfizer, Sun Pharma, Takeda, Tern Pharma, Enliven, Rigel, Biopath Holdings, Syndax; Research Support: Novartis, Kuro Oncology, CytoAgents.

Author contributions:

AGJ wrote the manuscript, MD reviewed the manuscript and extracted data to construct the tables, JEC conceptualized the review and critically reviewed the entire manuscript.

**Abstract:**

The management of chronic myeloid leukemia in chronic phase (CML-CP) was transfigured with the introduction of imatinib in 2001. Since then, four other tyrosine kinase inhibitors (TKIs), dasatinib, nilotinib, bosutinib and most recently asciminib, have garnered approval for frontline management of CML-CP. The second generation TKIs (2G-TKIs) and asciminib have all been shown to be significantly superior to imatinib in attaining molecular responses, and asciminib possibly superior to 2G-TKIs. With limited prospective comparisons between the 2G-TKIs and similar survival outcomes with imatinib compared to 2G-TKIs, the selection of a TKI for patients with newly diagnosed CML-CP must be individualized to the needs of that specific patient. Important factors to consider when choosing a drug include patient related factors (age, co-morbidities, lifestyle considerations, quality of life, patient preferences, shared-decision making and whether treatment free remission [TFR] is a goal), disease related factors (risk stratification, transcript type, presence of high risk gene mutations such as ASXL1) and drug related factors (major molecular response rates with each TKI, adverse events, rates of treatment discontinuation and TFR rates).

**Keywords:**

Chronic myeloid leukemia, CML-CP, TKI, Tyrosine kinase inhibitors, frontline TKI

## Introduction

After the characterization of the “minute chromosome” described in seven patients with chronic Myeloid Leukemia (CML)<sup>1</sup> as a reciprocal translocation between chromosome 9 and 22 (Philadelphia or Ph+ chromosome)<sup>2</sup>, the resulting bcr::abl1 fusion oncoprotein with constitutive activation of the tyrosine kinase was identified.<sup>3-5</sup> Prior to approval of imatinib, patients with CML in chronic phase (CML-CP) had a median survival probability of 3-5 years and, without an allogeneic stem cell transplantation (alloSCT), eventually transformed to accelerated (AP) and/or blast phase (BP).<sup>6</sup> The remarkable journey of advances in CML, starting with recognition of the oncogenic driver, perfecting methods of detection, and targeting it with ever more potent and selective TKIs, has inspired the era of genomics and its integration into treatment. As the techniques of detection of the Ph+ chromosome evolved from conventional cytogenetics to fluorescence in situ hybridization to quantitative reverse transcriptase polymerase chain reaction, not only did the diagnosis and detection of the disease become more standardized, but also the monitoring and detection of minimal amounts of residual disease that allowed for a change in treatment goals. This resulted in the advancement of the endpoints of CML clinical trials and patient care, from complete hematological remission (CHR) to complete cytogenetic remission (CCyR) to deep molecular response (DMR). For both the treating physician and the patient, the goals progressed from symptom control to improvement in overall survival (OS) to achieving a treatment free remission (TFR) and improved quality of life. With five tyrosine kinase inhibitors (TKIs) now approved for frontline therapy, in this review we analyze whether there is a “best” upfront therapy for management of CML.

## Introduction of Tyrosine Kinase Inhibitors (TKIs)

Prior to the 1980s, the treatment armamentarium for CML included busulphan and hydroxyurea.<sup>7</sup> During 1980s and 1990s alloSCT and interferon alpha (IFN-α) became treatments of choice.<sup>6</sup> The introduction of imatinib in the 2000s transfigured CML into a malignancy where the life expectancy approaches that of the general population.<sup>8,9</sup> The age adjusted mortality rate of patients with CML improved from 0.8 in 1999 to 0.5 in 2020.<sup>10</sup> The treatment armamentarium for frontline therapy has expanded, with imatinib, dasatinib, nilotinib, bosutinib and asciminib currently approved for frontline treatment in many parts of the world. Two others, radotinib and flumatinib, are approved in selected countries and are not discussed in this manuscript.

## Current Frontline Therapies

- **Imatinib:**

The pivotal, phase 3, IRIS (International Randomized Study of Interferon and STI571) study compared imatinib to the standard of care (SOC) at that time, i.e. IFN-α and low dose cytarabine in patients with CML-CP within six months of diagnosis. At 18 months, imatinib at 400 mg once daily led to a significantly improved CCyR (76.2% vs 14.5%;  $p < 0.001$ ) compared to the SOC arm.<sup>11</sup> As a result of this dramatic improvement in response rates, approximately 65.6% of the patients randomly assigned to IFN-α and low dose cytarabine crossed over to imatinib early in the trial (median duration on SOC,

9 months).<sup>12</sup> Due to this cross-over, OS was initially similar between the two arms (97% and 95%).<sup>13-15</sup> However, in a retrospective cross trial comparison, imatinib was shown to lead to a significantly improved OS compared to IFN- $\alpha$  and low dose cytarabine.<sup>16</sup>

The 10-year follow up from IRIS reported an estimated OS rate of 83.3% with imatinib.<sup>12</sup> The 10-year CCyR rate was 92%, major molecular response (MMR) rate was 93% and MR4.5 rate was 63%. Only 38 patients (7%) transformed to AP or BP, 34 of them within the first 4 years. About 6.9% patients discontinued imatinib therapy due to adverse events (AEs) and 15.9% due to not achieving therapeutic effect.<sup>12</sup>

The phase 1 study of imatinib had not identified a maximally tolerated dose. Thus, some studies explored the use of higher doses of imatinib. Multiple nonrandomized studies suggested that higher dose imatinib (600-800 mg) led to a higher CCyR and MMR rate and that these responses could occur faster.<sup>17-20</sup> This led to a randomized phase III study, TOPS (Tyrosine Kinase Inhibitor Optimization and Selectivity) to evaluate 12 month rate of MMR with 800 mg vs 400 mg of imatinib as initial therapy for CML-CP.<sup>21</sup> Although with higher MMR rates at 3- and 6-months, the 12-month rates of MMR were not significantly higher with higher-dose imatinib (MMR, 46% vs 40%;  $p=0.2035$ ; CCyR, 70% vs 66%;  $p=0.3470$ ). The long term follow up of the TOPS study showed that attaining MMR at 6, 12 or 18 months led to significantly improved progression free survival (PFS, defined as time between randomization and death due to any cause or progression to AP/BC on treatment) and OS underscoring the value of early responses.<sup>22</sup> This is similar to what was shown in IRIS. Conversely, a randomized trial comparing 400 mg to 800 mg imatinib among patients with high-risk Sokal scores did not show a significant difference in CCyR at 1 year (64% vs 58%;  $p=0.435$ ) or MMR at any time (12-months 49% vs 41%).<sup>23</sup> Imatinib has not been associated with an increased risk of the arterio-occlusive events (AOEs) that have limited the use of some other TKIs. Hence, imatinib at a higher dose (600–800 mg) could be considered in select patients when second generation TKIs (2G-TKIs) are either not available, too costly compared to generic imatinib, or are not tolerated.

- **Dasatinib:**

Dasatinib (Sprycel, Bristol-Myers Squibb, a multitarget (Src family, EphA2, PDGFR, c-Kit) kinase inhibitor of bcr::abl1 was the first 2G-TKI to be approved in 2006, initially for patients with Ph+ CML resistant or intolerant to imatinib. This approval was based on several phase II studies that besides showing its efficacy and safety in this setting, established the standard dose as 100 mg daily that resulted in a better safety profile, particularly lower rates of pleural effusion, compared to the originally approved 70 mg twice daily (BID).<sup>24,25</sup> In Oct 2010, dasatinib was approved for treatment of newly diagnosed CML-CP based on results of a randomized phase III study, Dasatinib Versus Imatinib Study in Treatment-Naïve Chronic Myeloid Leukemia Patients (DASISION) in which dasatinib 100 mg demonstrated superior efficacy compared to 400 mg imatinib at achieving, by 12 months, CCyR (the primary endpoint; 77% vs 66%,  $p=0.007$ ), and MMR (46% vs 28%,  $p<0.0001$ ).<sup>26</sup> In the final 5-year follow-up of the study, 61% and 63% of the dasatinib and imatinib treated patients, respectively, were still on their initial study treatment.<sup>27</sup> The 5-year MMR and MR4.5 rates were 76% and 42% vs 64% and 33%;

p=0.0022 and p=0.0251, respectively. The estimated 5-year OS (91% and 90%) and EFS (85% and 86%) was comparable for both arms.<sup>27</sup>

In DASISION, the frequency of grade 3 or 4 neutropenia was similar (21% vs 20%), and the rate of thrombocytopenia was higher with dasatinib (19% vs 10%).<sup>26</sup> All grade fluid retention was higher with imatinib (42% vs 19%) but pleural effusion was unique to dasatinib, reported in 26 patients (10%), 2% grade 1 and 8% grade 2. In the initial report, the overall rate of discontinuation was 5% and 4% in the dasatinib and imatinib arms, respectively.<sup>26</sup> By the 5-year follow up, 26% patients had experienced pleural effusion and 5% developed pulmonary hypertension. AOE's were twice as frequent with dasatinib compared to imatinib (5% and 2%).<sup>27</sup> Several real world series with dasatinib have reported ~17-25% rates of pleural effusion.<sup>28-30</sup>

Considering that for other 2G-TKIs the standard dose for frontline is lower than that used for second or later lines of therapy, there has been interest in exploring lower doses. Early studies with dasatinib frontline had shown that by 12 months approximately a third of patients had already required a dose reduction.<sup>31</sup> Recent studies have suggested that dasatinib might be equally effective at lower doses. In a study on 83 patients, dasatinib at a dose of 50 mg induced an early molecular response (EMR) (i.e. bcr::abl1 <10% at 3 months) in 96%.<sup>32</sup> Rates of MMR, MR4 and MR4.5 at 12 months were 79%, 71% and 46% while pleural effusions occurred in only 6%.<sup>32</sup> Another study used dasatinib 20 mg as the starting dose for patients older than 70 years with an option to increase the dose if optimal response was not achieved but treatment was adequately tolerated.<sup>33</sup> At 12 months, 60% achieved an MMR and 27% an MR4. Using a dynamic approach, Rousselot et al started patients with dasatinib 100 mg daily. Plasma levels were measured after 7-10 days; those with concentrations <3nM continued at the starting dose, whereas those with concentrations ≥3nM (28% of all patients) were randomized to continue standard dose or a dose adjusted through plasma concentrations. The response rate was similar for the three groups, but patients that had plasma levels and continued the standard dose had a higher probability of developing pleural effusions (42.8%) compared to those with low plasma concentrations (17.4%) or with therapeutic dose monitoring (13.2%).<sup>34</sup> A recently reported study randomized patients to a starting dose of dasatinib of 100 mg or 70 mg daily. In an early analysis, the rate of MMR at 12 months was 81% with 70 mg and 71% with 100 mg (p=NS), with other efficacy endpoints not different between the two arms. There was less thrombocytopenia and neutropenia, and fewer pleural effusions (5% vs 10%) with the lower dose.<sup>35</sup> In DasaHiT (Dasatinib holiday to improve tolerability) trial, the standard 100 mg daily dose was compared to giving a weekend holiday (5 days on, 2 days off). The rates of MMR in frontline (81% vs 79%) and later lines (87% vs 62.5%) of therapy were non inferior. However fewer patients in the 5+2 arm experienced pleural or pericardial effusions (8% vs 16.2%).<sup>36</sup> These studies suggest that lower or intermittent doses or lesser duration of dasatinib might be an option as frontline treatment for some patients with CML-CP. What the right dose is or how to select the proper dose for each patient while weighing risk factors efficacy and safety such as age and risk scores, remains to be defined.

- **Nilotinib:**

In 2010, nilotinib (Tasigna, Novartis Pharmaceuticals) was also approved for frontline treatment of CML-CP. ENESTnd (Evaluating Nilotinib Efficacy and Safety in Clinical Trials–Newly Diagnosed Patients) was a randomized, open label study that showed significantly better rates of MMR at 12 months with nilotinib at 300 mg or 400 mg BID compared to imatinib 400 mg daily (44% and 43% vs 22%;  $p < 0.001$ ).<sup>37</sup> In view of the similar efficacy with 300 mg BID compared to 400 mg BID, the former was approved for frontline therapy while 400 mg BID remained standard for patients with failure of prior TKIs. In a 10-year follow-up report, the cumulative rates of 10-year MMR and MR4.5 were 77.7% and 61% with 300 mg BID, and 79.5% and 61.2% with 400 mg BID nilotinib compared to imatinib (62.5% and 39.2%, respectively).<sup>38</sup> Estimated 10-year rates of TFR eligibility were 48.6% with nilotinib 300 mg BID and 29.7% with imatinib. A plateau was observed in MMR rates by approximately 5 years and for deep molecular responses at approximately 7-8 years. The 10-year OS and PFS probabilities were similar across the 3 arms. These results underscore the fact that there is a ceiling on how many patients can be expected to reach DMR and become eligible for treatment discontinuation with 2G-TKIs.

At the 5-year follow-up of ENESTnd, increased frequency of cardiovascular events (CVE) was seen with nilotinib compared to imatinib particularly in the 400 mg BID arm. The risks continued to increase after 5 years and reached 24.8%, 33.4%, and 6.3% for nilotinib 400 mg BID, 300 mg BID and imatinib, respectively. Although CVE risk was initially not recognized, in retrospect, the dose-correlation of risk of CVEs confirms the preference of 300 mg BID as the proper dose for frontline therapy. There was a correlation with baseline Framingham cardiovascular risk score and the patients' risk of developing CVEs. However, increased CVEs were seen even in low-risk patients (300 mg BID, 16.5%; 400 mg BID, 23.5% vs 3.6% with imatinib).<sup>39</sup> Hence patients treated with nilotinib (and other TKIs) should be assessed for risk factors and comorbidities prior to the start of therapy, comorbidities closely monitored and properly managed throughout therapy, and patients should be cautioned about the risk of CVEs. Other than CVEs, most other AEs were grade 1 or 2 with rash and headache being the most common ones.

- **Bosutinib:**

In 2017 bosutinib (Bosulif, Pfizer Labs, New York, NY, USA) was approved for the management of newly diagnosed CML-CP based on results of a randomized trial, BFORE (Bosutinib Trial in First-Line Chronic Myelogenous Leukemia Treatment) which showed bosutinib 400 mg once daily was superior to imatinib 400 mg in achieving the primary endpoint of MMR at 12 months (47.2% v 36.9%, respectively;  $p = 0.02$ ).<sup>40</sup> Prior to BFORE, bosutinib was studied in the newly diagnosed setting in the BELA (Bosutinib Efficacy and Safety in Newly Diagnosed Chronic Myeloid Leukemia) study compared bosutinib 500 mg daily with imatinib 400 mg daily. The primary endpoint of CCyR at 12 months was not met (70% vs 68%, respectively;  $p = 0.601$ ).<sup>41</sup> However, the rate of MMR (a secondary endpoint) was significantly higher with bosutinib (41% vs 27%;  $p < 0.001$ ).<sup>41</sup> An important distinction between BELA and BFORE trials was the dose of bosutinib 500 mg vs 400 mg. Due to the higher dose, the treatment discontinuation rate in BELA was

29% compared to 22% in BFORE. As with other studies of 2G-TKI, there was no difference in OS or EFS.<sup>42</sup>

Bosutinib has been associated with lower rates of hematologic AEs, particularly neutropenia (due perhaps to its lack of activity against c-kit) and decreased musculoskeletal events and edema. In contrast, diarrhea is nearly universal, most frequently grade 1-2 and transient, and elevated transaminases may lead to treatment discontinuation.<sup>43</sup> Bosutinib is perhaps the 2G-TKI with the lowest risk of CVE, although still conferring a somewhat higher risk compared to imatinib.<sup>44</sup>

- **Asciminib:**

The newest TKI to get frontline approval, as of 2024, is asciminib (Scemblix, Novartis Pharmaceuticals). Asciminib is a first in class TKI that specifically targets the ABL Myristoyl Pocket (STAMP inhibitor). It was initially studied in the pivotal ACEMBL study in patients who had received  $\geq 2$  prior TKIs, where it showed a superior MMR rate of 24% compared to 13% with bosutinib which led to its initial approval in the third line setting in 2021.<sup>45</sup> Asciminib was then shown to have superior rate of MMR at 48 weeks compared to investigator selected (IS) TKI (69.3% with asciminib vs 40.2% with imatinib [95% CI, 16.9 to 42.2;  $p < 0.001$ ] and 66% vs 57.8% in the 2G-TKI stratum [95% CI, -5.1 to 21.5]).<sup>46</sup> In a recent 96-week update, MMR rates remain higher with asciminib compared to IS TKI.<sup>47</sup> Despite the earliness of the data, there was already an advantage appearing for asciminib in the rates of DMR, reaching over 40% with asciminib.

Asciminib was also reported to have a favorable safety profile. Grade 3 or higher AEs were lower with asciminib compared to imatinib and 2G-TKI (38% vs 44.4% and 54.9%) and the rates of discontinuation due to AEs were lower with asciminib as well (4.5% for asciminib, 11.1% for imatinib and 9.8% for 2G-TKI).<sup>46</sup>

While prospective randomized data comparing the three 2G-TKIs, dasatinib, nilotinib and bosutinib is lacking, a study from the Japanese adult leukemia study group (JALSG) reported similar rates of MR4.5 at 18 months with dasatinib and nilotinib (30.8% and 32.6%,  $p = 0.66$ ).<sup>48</sup> In addition, there were no significant differences in early response rates, PFS and OS confirming that dasatinib and nilotinib are both equally effective.<sup>48</sup>

Ponatinib, a third generation TKI, is not approved for frontline use in CML-CP but it was investigated for this purpose in the EPIC (evaluation of ponatinib versus imatinib) study of ponatinib vs imatinib, and in a separate single-arm study. Both studies showed impressive early responses with MMR rates of  $\sim 80\%$  within one year but were terminated prematurely because of the risk of AEs with ponatinib.<sup>49,50</sup> The OPTIC (optimizing ponatinib treatment in CP-CML) study has optimized ponatinib dosing in later lines of therapy decreasing the risk of AEs.<sup>51</sup> Interim results from an ongoing trial, TIPI (Trial of imatinib after ponatinib induction) with a primary endpoint of TFR at 36 months, showed high EMR (97%) and MMR (44% at 6 months) rates.<sup>52</sup> Although ponatinib will not likely ever be a frontline option, these studies suggested the potential benefit of improved efficacy with newer inhibitors and introduced the concept of



stronger “induction” TKI followed by “maintenance”. How this may translate into possible improvements in TFR rates remains to be determined.

Table 1 summarizes the efficacy of various TKIs in the pivotal trials. Importantly, none of the 2G-TKIs have been shown to improve OS or PFS compared to imatinib. This is perhaps not unexpected considering the high rates of CCyR with imatinib that leads already to a near-normal life expectancy. The interest in better therapies is mostly aiming to improve the probability of TFR and an improvement in safety and tolerability, particularly related to the low-grade, chronic AEs and quality of life. Attaining EMR has been associated with favorable long-term outcomes. In addition, achieving MMR by 12 or 18 months correlates with higher 7-year PFS and OS rates (99% vs 90% in IRIS).<sup>15</sup> Attaining MMR by 12 months is thus considered an optimal response per NCCN and ELN guidelines as it predicts for a higher probability of long-term DMR.<sup>53,54</sup> Across pivotal trials, the MMR by 12 months with 2G-TKIs was higher (~45%) compared to imatinib (~30%). In ASC4FIRST, at 48 weeks, asciminib induced MMR in 68% patients compared to 58% with 2G-TKI and 40% with imatinib.<sup>46</sup> These differences further separated by 96 weeks. Hence, asciminib can lead to faster and deeper responses. The difference was numerically but not statistically higher than 2G-TKI, although the study was not powered for this comparison. However, it is clear that all available TKIs are good options for frontline therapy. Each individual TKI's beneficial properties can be considered and adapted to each patient's goals and characteristics to select the most appropriate therapy for each patient.

## Factors in Treatment Selection

- High-Risk vs. Low-Risk CML: Tailoring Treatment Based on Risk Stratification
  - A. Prognostic scores

Risk scores such as Sokal, Euro or Hasford, and ELTS (European Long-Term Survival) may be considered as a guide to select between imatinib, 2G-TKIs and asciminib. The NCCN guidelines recommend imatinib as the first choice for low-risk patients and 2G-TKIs for those with intermediate or high-risk scores. Some of this may be justified. In the 10-year follow up from IRIS, patients with high-risk Sokal score had a worse 10-year OS probability than those with intermediate- or low-risk (68.6%, 80.3%, and 89.9%, respectively).<sup>12</sup> Patients in high-risk category by any score have indeed an increased probability of progression and CML-related death and hence will most benefit from 2G or, potentially, allosteric TKIs. For low-risk patients, all five TKIs approved for treatment of newly diagnosed CML-CP, including imatinib are options. However, all randomized pivotal trials showed also a greater probability of achieving MMR for the low-risk patients with the newer TKI options (2G-TKI over imatinib, and asciminib over imatinib and over all TKIs). Thus, although low-risk patients have the best probability of response with imatinib compared to high-risk patients, there is still potential advantages with 2G or, with the early data, with allosteric TKIs which should be considered when making selections for individual patients.

### B. Additional Chromosomal Abnormalities

Another high-risk feature is the presence of additional chromosomal abnormalities (ACAs). Many of these abnormalities (particularly the major route

ACAs) are associated with inferior PFS and OS<sup>55,56</sup>, and have been considered a criterion for accelerated phase. Patients with such features at the time of diagnosis have been reported to have an outcome similar to those with CP features, particularly when treated with 2G-TKIs.<sup>57</sup>

### C. Genetic and Molecular Profiling in determining therapy

#### i. p190 vs p210 vs rare transcripts

Depending on the breakpoint within the bcr and abl genes, different sizes of the bcr::abl1 fusion protein can be produced. p210 is more commonly found in CML while p190 is more commonly seen in Ph+ acute lymphoblastic leukemia (~50-70% in ALL, 1-2% in CML).<sup>58,59</sup> When p190 is seen in CML, it is associated with monocytosis, ACAs, increased risk of progression to AP or BP, and inferior response to TKIs.<sup>59-61</sup> Hence, it is suggested that patients with p190 bcr::abl1 should be treated with 2G-TKIs.<sup>62</sup> Other rare transcripts like e19a2 (resulting in protein product p230) and e13a3 or e14a3 may be associated with inferior responses to imatinib and 2G-TKIs could be considered.<sup>63,64</sup> Importantly, patients with e13a3 or e14a3 rearrangements (and possibly e19a2) should not be treated with asciminib as these have been shown not to be inhibited by asciminib in vitro due to the absence of SH3 residues encoded by exon-2.<sup>65</sup>

#### ii. Next Generation Sequencing (NGS)

With adoption of NGS testing in various myeloid malignancies, there is increasing evidence that presence of mutations in known cancer genes are associated with increased progression to BP, inferior response rates, and greater probability of development of abl kinase domain mutations.<sup>66</sup> Mutations in ASXL1 are associated with inferior response rates and mutations in RUNX1 mutation have been associated with increased risk of progression to BP.<sup>67-69</sup> Testing for ASXL1 mutation at diagnosis is now included in the NCCN guidelines.<sup>53</sup> Recent studies have shown that the poor outcome associated with mutations in other genes, particularly in ASXL1, are not overcome by 2G-TKI or asciminib.<sup>70</sup> An intriguing recent report suggests that a combination of asciminib and an ATP-competitive TKIs may overcome the poor prognosis associated with ASXL1 mutations.<sup>71</sup> These results require confirmation but open a possible option for these patients. For now, however, these patients can be treated with any TKI but monitored closely and perhaps promptly considered for alloSCT if demonstrating early evidence of resistance.

#### • Age, Comorbidities/Known Toxicity, and Lifestyle Factors

Among the most important factors when considering frontline TKIs include age, comorbidities at the time of diagnosis, and lifestyle considerations. Despite the median age at diagnosis of CML reported as 67 years, many patients younger than 65 years are diagnosed with CML each year. Retrospective studies have shown that 2G-TKIs are more commonly chosen as frontline therapy in younger patients perhaps due to less co-

morbidities and hence better tolerance and lower risk of AEs.<sup>72,73</sup> Similar to real world studies, in ASC4FIRST, which required pre-randomization selection by the physician and the patient of the strata to which patients would be allocated, patients in the imatinib strata were older than those in the 2G-TKI strata.<sup>46</sup> In addition, if male patients are considering fathering children or female patients getting pregnant, age can be an important consideration when deciding treatment.

Co-morbidities and concomitant medications are important to consider when selecting frontline treatment.<sup>74</sup> Cardio-vascular risk-factors and co-morbidities including hypertension, coronary artery or other arterio-occlusive diseases and individuals with high cardiac risk scores such as Framingham risk score should preclude use of nilotinib and possibly dasatinib (at least at full dose). Nilotinib can also lead to hyperglycemia (36% all grade in ENESTnd) and hyperlipidemia as an adverse effect further increasing the risk of AOE.<sup>38</sup> For patients with pre-existing gastrointestinal co-morbidities such as inflammatory bowel disease or irritable bowel syndrome, bosutinib (70% all grade diarrhea in BFORE) would not be considered the first choice.<sup>40</sup> For patients with pre-existing lung disease such as chronic obstructive lung disease or heart failure which predisposes them to pleural effusion, dasatinib may not be ideal. Asciminib has been shown in the 96-week update to have a better side effect profile compared to imatinib and other 2G-TKIs in ASC4FIRST, with only 5% patients discontinuing asciminib compared to 10% patients in 2G-TKI arm and 11% in the imatinib arm.<sup>46,47</sup> Asciminib can cause asymptomatic elevation in pancreatic enzymes warranting monitoring amylase and lipase after initiation of asciminib. However, in ASC4FIRST, the rate of lipase elevation was higher with 2G-TKIs compared to asciminib suggesting this is a class effect that merits consideration for all patients.

AOEs are of special interest since some analyses have reported increased metabolic syndrome and higher CV risk scores in CML patients compared to the general population.<sup>75</sup> At 5 years, the rate of cardiovascular, cerebrovascular and peripheral arterial AOE were 5%, 1.4% and 3.6% with nilotinib, 4%, 1% and 0% with dasatinib and 4.9%, 0.7% and 2.2% with bosutinib in each pivotal trial.<sup>27,39,42</sup> All of these were higher than the rates observed with imatinib (overall nilotinib 8% vs imatinib 2%; dasatinib 5% vs imatinib 2%; bosutinib 8% vs imatinib 3%), with the caveat that there are considerable differences on how these events were identified between different studies. At the 96-week analysis of ASC4FIRST, the rate of AOE with asciminib was 2% (n=4) compared to 2.9% (n=3) with 2G-TKIs and none with imatinib, even when the imatinib strata was older and had more high-risk Framingham patients.<sup>47</sup> Hence, when choosing treatment for patients that are at high risk for AOE, imatinib might be the safest option perhaps followed by asciminib pending further follow-up of ASC4FIRST.

- Patient Preferences and Quality of Life (QoL)

In addition to severe, life-threatening AEs, persistent low-grade AEs can hamper QoL and lead to poor adherence and in turn poor response to therapy. Table 2 compares the rate of discontinuation in the pivotal trials leading to approval of each TKI for frontline therapy in CML-CP. Overall, asciminib has the lowest rate of discontinuation suggesting better tolerability although the follow-up is still only 96 weeks. Interim results from ASC4START, a unique study evaluating asciminib vs nilotinib with a primary endpoint of

time to treatment discontinuation due to AE (TTDAE) reported significantly better TTDAE with asciminib with a HR of 0.45 (95% CI, 0.25-0.81;  $p=.004$ ). While 17.3% (11.6% due to AE) patients discontinued nilotinib, only 10.9% (4.9% due to AEs) discontinued asciminib.<sup>76</sup> It is important however to consider that rules for treatment discontinuation in clinical trials may not mirror what is done outside of clinical trials. In addition, even without treatment discontinuation, tolerability and QoL may be affected with continued therapy, and these effects are perhaps better appreciated with longer-term therapy.

Another lifestyle factor to keep in mind when considering adherence is schedule of administration. Twice daily dosing and fasting before and after taking the TKI can make dosing difficult for some patients and lead to reduced adherence. In such cases nilotinib might not be optimal. Asciminib can be administered (and is approved) both as a twice daily or once daily dosing, always in a fasting state. However, a recent study suggests there might be a better probability of response by administering BID than QD: the 48-week MMR rates were 42% and 35%, respectively.<sup>77</sup> In a study analyzing motivations and behavioral patterns of adherence in CML, Geissler et al reported that older age, male sex, manageable side effect profile, QD dosing and being well informed by the treating physician were associated with high adherence.<sup>78</sup> This study also showed that less personal payments increased the patients' probability to be adherent to their TKI.<sup>78</sup> Other studies have identified a similar correlation between co-payments and adherence.<sup>79,80</sup> With generic imatinib available at the lowest cost (~\$35 in US and lower in some other countries), this is an attractive option in patients that are low risk, older, with multiple co-morbidities and cannot afford 2G or allosteric TKIs. Now dasatinib is also available in a generic formulation in the US (and other countries), but the cost of generic dasatinib has not reached the levels of generic imatinib.

### **Achieving Treatment-Free Remission (TFR)**

TFR is the ultimate goal for a growing majority of patients with CML-CP. The first prospective study evaluating TFR was undertaken by the French CML group enrolling 12 patients in 2004 who maintained PCR negativity for at least 2 years with a 45-month median duration on imatinib.<sup>81</sup> Of the 12 patients, 6 were able to stay in molecular remission for over 12 months. Promising results from this French study led to the development of STIM (Stop Imatinib) study wherein remission was maintained in 41% patients.<sup>82</sup> Similar results were obtained in the contemporaneous TWISTER trial.<sup>83</sup>

The STOP-2G TKI trial evaluated TFR after treatment with 2G-TKIs. TFR rates of 63% and 53% at 12 and 48 months in 30 patients on dasatinib and 30 on nilotinib were reported.<sup>84</sup> Patients that had switched therapy from imatinib to 2G-TKI due to intolerance, had a higher TFR rate compared to patients that switched due to resistance (60% vs 20% at 5 years).<sup>84</sup> As mentioned earlier, in ENESTnd the cumulative rates of achieving TFR eligibility at 10 years were higher with nilotinib compared to imatinib.<sup>38</sup> In ENESTop study, patients that did not achieve a DMR on imatinib but did so after switching to nilotinib, attempted TFR after staying in MR4.5 for 12 months with a ~50% success rate.<sup>85</sup> The ongoing SUSTRENIM trial is comparing TFR rates with nilotinib versus imatinib (with switch to nilotinib in the absence of optimal response). In an interim analysis, the probability of TFR eligibility was similar in the two arms, although more patients who switched from imatinib to nilotinib accomplished this goal compared to those who

stayed on imatinib.<sup>86</sup> TFR after resistance to prior TKI is feasible but the probability of success is generally lower. Multiple other studies have evaluated TFR and rates of successful TFR have been associated with longer duration on TKI, duration of DMR, percentage of blasts in blood at diagnosis and transcript type.<sup>87,88</sup> Since duration of DMR is associated with TFR success, achieving earlier molecular responses may lead to meeting TFR criteria earlier, minimizing exposure and, with that, possibly risk of side effects and costs. Hence more potent, better tolerated TKIs might be preferred to improve TFR rates.

Taken together, data suggests that if TFR is the ultimate goal for an individual patient, therapy with options that yield the highest probability of DMR and do so earlier may yield the best probability to achieve TFR. In this regard, the ASC4FIRST data are particularly promising for increasing the likelihood of TFR. Although the study is still young, MR4 rates of 40% and MR4.5 of 30% at 96 weeks are very encouraging considering that early responses have been predictive of the achievement of later DMR.

## **Conclusion**

In conclusion, there is not one TKI that can be considered the universal best choice for all patients with CML-CP. We are fortunate to have multiple options. Selection of TKI should be individualized (Figure 1) for each patient taking into account patient-related factors (age, co-morbidities, lifestyle considerations, quality of life, patient preferences, patients goals and preferences), disease related factors (risk stratification, transcript type, presence of high risk gene mutations such as ASXL1) and drug related factors (MMR rates with each TKI, AEs, rates of treatment discontinuation and TFR rates). Treatment choice should be a shared decision between patients and physicians. A recent survey suggested that such shared decision making is relatively uncommon in CML.<sup>89</sup> It should become the norm.

## References:

1. Nowell PC, Hungerford DA. A minute chromosome in human chronic granulocytic leukemia. *Science*. 1960;132:1497-1501.
2. Rowley JD. Letter: A new consistent chromosomal abnormality in chronic myelogenous leukaemia identified by quinacrine fluorescence and Giemsa staining. *Nature*. 1973;243(5405):290-293.
3. Collins SJ, Kubonishi I, Miyoshi I, Groudine MT. Altered transcription of the c-abl oncogene in K-562 and other chronic myelogenous leukemia cells. *Science*. 1984;225(4657):72-74.
4. Gale RP, Canaani E. An 8-kilobase abl RNA transcript in chronic myelogenous leukemia. *Proc Natl Acad Sci U S A*. 1984;81(18):5648-5652.
5. Shtivelman E, Lifshitz B, Gale RP, Canaani E. Fused transcript of abl and bcr genes in chronic myelogenous leukaemia. *Nature*. 1985;315(6020):550-554.
6. Silver RT, Woolf SH, Hehlmann R, et al. An evidence-based analysis of the effect of busulfan, hydroxyurea, interferon, and allogeneic bone marrow transplantation in treating the chronic phase of chronic myeloid leukemia: developed for the American Society of Hematology. *Blood*. 1999;94(5):1517-1536.
7. Wedelin C, Björkholm M, Mellstedt H, Gahrton G, Holm G. Clinical findings and prognostic factors in chronic myeloid leukemias. *Acta Med Scand*. 1986;220(3):255-260.
8. Bower H, Bjorkholm M, Dickman PW, Hoglund M, Lambert PC, Andersson TM. Life Expectancy of Patients With Chronic Myeloid Leukemia Approaches the Life Expectancy of the General Population. *J Clin Oncol*. 2016;34(24):2851-2857.
9. Sasaki K, Strom SS, O'Brien S, et al. Relative survival in patients with chronic-phase chronic myeloid leukaemia in the tyrosine-kinase inhibitor era: analysis of patient data from six prospective clinical trials. *Lancet Haematol*. 2015;2(5):e186-193.
10. Varughese T, Koprivnikar J. Mortality rate and social disparity trends with tyrosine kinase inhibitory availability in chronic myelogenous leukemia: An analysis in the US from 1999 to 2020. *J Clin Oncol*. 2023;41(16\_suppl):7055.
11. O'Brien SG, Guilhot F, Larson RA, et al. Imatinib compared with interferon and low-dose cytarabine for newly diagnosed chronic-phase chronic myeloid leukemia. *N Engl J Med*. 2003;348(11):994-1004.
12. Hochhaus A, Larson RA, Guilhot F, et al. Long-Term Outcomes of Imatinib Treatment for Chronic Myeloid Leukemia. *N Engl J Med*. 2017;376(10):917-927.
13. Druker BJ, Guilhot F, O'Brien SG, et al. Five-year follow-up of patients receiving imatinib for chronic myeloid leukemia. *N Engl J Med*. 2006;355(23):2408-2417.
14. Hochhaus A, O'Brien SG, Guilhot F, et al. Six-year follow-up of patients receiving imatinib for the first-line treatment of chronic myeloid leukemia. *Leukemia*. 2009;23(6):1054-1061.
15. Hughes TP, Hochhaus A, Branford S, et al. Long-term prognostic significance of early molecular response to imatinib in newly diagnosed chronic myeloid leukemia: an analysis from the International Randomized Study of Interferon and STI571 (IRIS). *Blood*. 2010;116(19):3758-3765.
16. Roy L, Guilhot J, Krahnke T, et al. Survival advantage from imatinib compared with the combination interferon-alpha plus cytarabine in chronic-phase chronic myelogenous leukemia: historical comparison between two phase 3 trials. *Blood*. 2006;108(5):1478-1484.
17. Cortes J, Giles F, O'Brien S, et al. Result of high-dose imatinib mesylate in patients with Philadelphia chromosome-positive chronic myeloid leukemia after failure of interferon-alpha. *Blood*. 2003;102(1):83-86.

18. Cortes JE, Kantarjian HM, Goldberg SL, et al. High-dose imatinib in newly diagnosed chronic-phase chronic myeloid leukemia: high rates of rapid cytogenetic and molecular responses. *J Clin Oncol.* 2009;27(28):4754-4759.
19. Hughes TP, Branford S, White DL, et al. Impact of early dose intensity on cytogenetic and molecular responses in chronic-phase CML patients receiving 600 mg/day of imatinib as initial therapy. *Blood.* 2008;112(10):3965-3973.
20. Kantarjian H, Talpaz M, O'Brien S, et al. High-dose imatinib mesylate therapy in newly diagnosed Philadelphia chromosome-positive chronic phase chronic myeloid leukemia. *Blood.* 2004;103(8):2873-2878.
21. Cortes JE, Baccarani M, Guilhot F, et al. Phase III, randomized, open-label study of daily imatinib mesylate 400 mg versus 800 mg in patients with newly diagnosed, previously untreated chronic myeloid leukemia in chronic phase using molecular end points: tyrosine kinase inhibitor optimization and selectivity study. *J Clin Oncol.* 2010;28(3):424-430.
22. Baccarani M, Druker BJ, Branford S, et al. Long-term response to imatinib is not affected by the initial dose in patients with Philadelphia chromosome-positive chronic myeloid leukemia in chronic phase: final update from the Tyrosine Kinase Inhibitor Optimization and Selectivity (TOPS) study. *Int J Hematol.* 2014;99(5):616-624.
23. Baccarani M, Rosti G, Castagnetti F, et al. Comparison of imatinib 400 mg and 800 mg daily in the front-line treatment of high-risk, Philadelphia-positive chronic myeloid leukemia: a European LeukemiaNet Study. *Blood.* 2009;113(19):4497-4504.
24. Hochhaus A, Baccarani M, Deininger M, et al. Dasatinib induces durable cytogenetic responses in patients with chronic myelogenous leukemia in chronic phase with resistance or intolerance to imatinib. *Leukemia.* 2008;22(6):1200-1206.
25. Kantarjian H, Pasquini R, Hamerschlag N, et al. Dasatinib or high-dose imatinib for chronic-phase chronic myeloid leukemia after failure of first-line imatinib: a randomized phase 2 trial. *Blood.* 2007;109(12):5143-5150.
26. Kantarjian H, Shah NP, Hochhaus A, et al. Dasatinib versus imatinib in newly diagnosed chronic-phase chronic myeloid leukemia. *N Engl J Med.* 2010;362(24):2260-2270.
27. Cortes JE, Saglio G, Kantarjian HM, et al. Final 5-Year Study Results of DASISION: The Dasatinib Versus Imatinib Study in Treatment-Naïve Chronic Myeloid Leukemia Patients Trial. *J Clin Oncol.* 2016;34(20):2333-2340.
28. Jain AG, Gesiotto Q, Ball S, et al. Incidence of pleural effusion with dasatinib and the effect of switching therapy to a different TKI in patients with chronic phase CML. *Ann Hematol.* 2024;103(6):1941-1945.
29. Fox LC, Cummins KD, Costello B, et al. The incidence and natural history of dasatinib complications in the treatment of chronic myeloid leukemia. *Blood Adv.* 2017;1(13):802-811.
30. Latagliata R, Stagno F, Annunziata M, et al. Frontline Dasatinib Treatment in a "Real-Life" Cohort of Patients Older than 65 Years with Chronic Myeloid Leukemia. *Neoplasia.* 2016;18(9):536-540.
31. Cortes JE, Jones D, O'Brien S, et al. Results of dasatinib therapy in patients with early chronic-phase chronic myeloid leukemia. *J Clin Oncol.* 2010;28(3):398-404.
32. Naqvi K, Jabbour E, Skinner J, et al. Long-term follow-up of lower dose dasatinib (50 mg daily) as frontline therapy in newly diagnosed chronic-phase chronic myeloid leukemia. *Cancer.* 2020;126(1):67-75.
33. Murai K, Ureshino H, Kumagai T, et al. Low-dose dasatinib in older patients with chronic myeloid leukaemia in chronic phase (DAVLEC): a single-arm, multicentre, phase 2 trial. *Lancet Haematol.* 2021;8(12):e902-e911.
34. Rousselot P, Mollica L, Guilhot J, et al. Dasatinib dose optimisation based on therapeutic drug monitoring reduces pleural effusion rates in chronic myeloid leukaemia patients. *Br J Haematol.* 2021;194(2):393-402.

35. Satadeve P, Gupta A, Kachhwaha A, et al. Comparison of molecular response and safety of lower dose (70 mg) versus standard dose (100 mg) of generic dasatinib in newly diagnosed patients with CML-CP: randomised controlled study from India. *Hemasphere*. 2025;9(S1):S168.
36. La Rosée P, Pfirrmann M, Fabisch C, et al. Improved tolerability with dasatinib 5 days compared to 7 days per week in patients with chronic myeloid leukemia in chronic phase: Final results of the DasaHiT trial. *Hemasphere*. 2024;8(S1):S172.
37. Saglio G, Kim DW, Issaragrisil S, et al. Nilotinib versus imatinib for newly diagnosed chronic myeloid leukemia. *N Engl J Med*. 2010;362(24):2251-2259.
38. Kantarjian HM, Hughes TP, Larson RA, et al. Long-term outcomes with frontline nilotinib versus imatinib in newly diagnosed chronic myeloid leukemia in chronic phase: ENESTnd 10-year analysis. *Leukemia*. 2021;35(2):440-453.
39. Hochhaus A, Saglio G, Hughes TP, et al. Long-term benefits and risks of frontline nilotinib vs imatinib for chronic myeloid leukemia in chronic phase: 5-year update of the randomized ENESTnd trial. *Leukemia*. 2016;30(5):1044-1054.
40. Cortes JE, Gambacorti-Passerini C, Deininger MW, et al. Bosutinib Versus Imatinib for Newly Diagnosed Chronic Myeloid Leukemia: Results From the Randomized BFORE Trial. *J Clin Oncol*. 2018;36(3):231-237.
41. Cortes JE, Kim DW, Kantarjian HM, et al. Bosutinib versus imatinib in newly diagnosed chronic-phase chronic myeloid leukemia: results from the BELA trial. *J Clin Oncol*. 2012;30(28):3486-3492.
42. Brümmendorf TH, Cortes JE, Milojkovic D, et al. Bosutinib versus imatinib for newly diagnosed chronic phase chronic myeloid leukemia: final results from the BFORE trial. *Leukemia*. 2022;36(7):1825-1833.
43. Brummendorf TH, Cortes JE, de Souza CA, et al. Bosutinib versus imatinib in newly diagnosed chronic-phase chronic myeloid leukaemia: results from the 24-month follow-up of the BELA trial. *Br J Haematol*. 2015;168(1):69-81.
44. Cortes JE, Kantarjian HM, Mauro MJ, et al. Long-term cardiac, vascular, hypertension, and effusion safety of bosutinib in patients with Philadelphia chromosome-positive leukemia resistant or intolerant to prior therapy. *Eur J Haematol*. 2021;106(6):808-820.
45. Réa D, Mauro MJ, Boquimpani C, et al. A phase 3, open-label, randomized study of asciminib, a STAMP inhibitor, vs bosutinib in CML after 2 or more prior TKIs. *Blood*. 2021;138(21):2031-2041.
46. Hochhaus A, Wang J, Kim DW, et al. Asciminib in Newly Diagnosed Chronic Myeloid Leukemia. *N Engl J Med*. 2024;391(10):885-898.
47. Cortes JE, Hochhaus A, Hughes TP, et al. Asciminib (ASC) Demonstrates Favorable Safety and Tolerability Compared with Each Investigator-Selected Tyrosine Kinase Inhibitor (IS TKI) in Newly Diagnosed Chronic Myeloid Leukemia in Chronic Phase (CML-CP) in the Pivotal Phase 3 ASC4FIRST Study. *Blood*. 2024;144(Supplement 1):475.
48. Matsumura I, Ohtake S, Atsuta Y, et al. Nilotinib vs dasatinib in achieving MR4.5 for de novo chronic myeloid leukemia: the randomized JALSG CML212 study. *Blood Adv*. 2024;8(20):5237-5247.
49. Lipton JH, Chuah C, Guerci-Bresler A, et al. Ponatinib versus imatinib for newly diagnosed chronic myeloid leukaemia: an international, randomised, open-label, phase 3 trial. *Lancet Oncol*. 2016;17(5):612-621.
50. Haddad FG, Sasaki K, Nasr L, et al. Results of ponatinib as frontline therapy for chronic myeloid leukemia in chronic phase. *Cancer*. 2024;130(19):3344-3352.
51. Cortes J, Apperley J, Lomaia E, et al. Ponatinib dose-ranging study in chronic-phase chronic myeloid leukemia: a randomized, open-label phase 2 clinical trial. *Blood*. 2021;138(21):2042-2050.



52. Nicolini FE, Charbonnier A, Escoffre-Barbe M, et al. 18-Months Follow-up of the Trial of Imatinib after Ponatinib Induction (TIPI) in the Front-Line Treatment of Chronic Phase (CP) Chronic Myeloid Leukemia (CML) Setting. *Blood*. 2024;144(Supplement 1):478.
53. Shah NP, Bhatia R, Altman JK, et al. Chronic Myeloid Leukemia, Version 2.2024, NCCN Clinical Practice Guidelines in Oncology. *J Natl Compr Canc Netw*. 2024;22(1):43-69.
54. Cross NCP, Ernst T, Branford S, et al. European LeukemiaNet laboratory recommendations for the diagnosis and management of chronic myeloid leukemia. *Leukemia*. 2023;37(11):2150-2167.
55. Kockerols CCB, Geelen IGP, Levin MD, et al. High-risk additional cytogenetic aberrations in a Dutch chronic phase chronic myeloid leukemia patient population. *Haematologica*. 2023;108(11):3156-3159.
56. Wang W, Cortes JE, Tang G, et al. Risk stratification of chromosomal abnormalities in chronic myelogenous leukemia in the era of tyrosine kinase inhibitor therapy. *Blood*. 2016;127(22):2742-2750.
57. Ohanian M, Kantarjian HM, Quintas-Cardama A, et al. Tyrosine kinase inhibitors as initial therapy for patients with chronic myeloid leukemia in accelerated phase. *Clin Lymphoma Myeloma Leuk*. 2014;14(2):155-162.e1.
58. Zhang W, Kuang P, Liu T. Role of BCR-ABL1 isoforms on the prognosis of Philadelphia chromosome positive acute lymphoblastic leukemia in the tyrosine kinase inhibitor era: A meta-analysis. *PLoS One*. 2020;15(12):e0243657.
59. Verma D, Kantarjian HM, Jones D, et al. Chronic myeloid leukemia (CML) with P190 BCR-ABL: analysis of characteristics, outcomes, and prognostic significance. *Blood*. 2009;114(11):2232-2235.
60. Pardanani A, Tefferi A, Litzow MR, et al. Chronic myeloid leukemia with p190BCR-ABL: prevalence, morphology, tyrosine kinase inhibitor response, and kinase domain mutation analysis. *Blood*. 2009;114(16):3502-3503.
61. Gong Z, Medeiros LJ, Cortes JE, et al. Clinical and prognostic significance of e1a2 BCR-ABL1 transcript subtype in chronic myeloid leukemia. *Blood Cancer J*. 2017;7(7):e583.
62. Adnan-Awad S, Kim D, Hohtari H, et al. Characterization of p190-Bcr-Abl chronic myeloid leukemia reveals specific signaling pathways and therapeutic targets. *Leukemia*. 2021;35(7):1964-1975.
63. Capuozzo M, Ottaiano A, Nava E, et al. Nilotinib for the Frontline Treatment of Chronic Myeloid Leukemia Carrying the p230 Transcript: Dream or Reality? *Front Oncol*. 2014;4:17.
64. Beel KA, Lemmens J, Vranckx H, Maertens J, Vandenberghe P. CML with e6a2 BCR-ABL1 transcript: an aggressive entity? *Ann Hematol*. 2011;90(10):1241-1243.
65. Leyte-Vidal A, DeFilippis R, Outhwaite IR, et al. Absence of ABL1 exon 2-encoded SH3 residues in BCR::ABL1 destabilizes the autoinhibited kinase conformation and confers resistance to asciminib. *Leukemia*. 2024;38(9):2046-2050.
66. Shanmuganathan N, Wadham C, Shahrin N, et al. Impact of additional genetic abnormalities at diagnosis of chronic myeloid leukemia for first-line imatinib-treated patients receiving proactive treatment intervention. *Haematologica*. 2023;108(9):2380-2395.
67. Jain AG, Nakitandwe J, Desai K, et al. Impact of Non-ABL1 Mutations on Outcomes in Patients with Chronic Myeloid Leukemia. *Blood*. 2024;144(Supplement 1):3153.
68. Bidikian A, Kantarjian H, Jabbour E, et al. Prognostic impact of ASXL1 mutations in chronic phase chronic myeloid leukemia. *Blood Cancer J*. 2022;12(10):144.
69. Schönfeld L, Rinke J, Hinze A, et al. ASXL1 mutations predict inferior molecular response to nilotinib treatment in chronic myeloid leukemia. *Leukemia*. 2022;36(9):2242-2249.
70. Shanmuganathan N, Wadham C, Yeung DT, et al. Strong Association between Cancer Gene Variants at Diagnosis, Especially ASXL1, and Emergence of Kinase Domain Mutation-Driven Resistance in CML Patients Despite Frontline Treatment with More Potent BCR::ABL1 Inhibitors. *Blood*. 2024;144(Supplement 1):991.

71. Ernst T, Rinke J, le Coutre P, et al. The Combination of Asciminib with ATP Competing Tyrosine Kinase Inhibitors Might Overcome the Negative Impact of ASXL1 Mutations on Molecular Response in Newly Diagnosed CML Patients. *Blood*. 2024;144(Supplement 1):1774.
72. Tiribelli M, Latagliata R, Breccia M, et al. Determinants of frontline tyrosine kinase inhibitor choice for patients with chronic-phase chronic myeloid leukemia: A study from the Registro Italiano LMC and Campus CML. *Cancer*. 2023;129(17):2637-2644.
73. Schoenbeck K, Afjei A, Shah NP. Outcomes of Adolescents and Young Adult Patients with Chronic Myeloid Leukemia in the Era of Second-Generation TKIs and Treatment-Free Remission. *Blood*. 2023;142(Supplement 1):3173.
74. Cortes J. How to manage CML patients with comorbidities. *Blood*. 2020;136(22):2507-2512.
75. Coutinho AD, Makenbaeva D, Farrelly E, Landsman-Blumberg PB, Lenihan D. Elevated Cardiovascular Disease Risk in Patients With Chronic Myelogenous Leukemia Seen in Community-based Oncology Practices in the United States. *Clin Lymphoma Myeloma Leuk*. 2017;17(10):676-683.
76. Hochhaus A, Mahon F-X, Brümmendorf TH, et al. Primary endpoint results of the phase 3b ASC4START trial of asciminib (ASC) vs nilotinib (NIL) in newly diagnosed chronic phase chronic myeloid leukemia (CML-CP): Time to treatment discontinuation due to adverse events (TTDAE). *Journal of Clinical Oncology*. 2025/06/01 2025;43(16\_suppl):6501.
77. Hochhaus A, le Coutre P, Milojkovic D, et al. Asciminib Shows High Efficacy and Favorable Tolerability at 80 Mg Once Daily and 40 Mg Twice Daily in Patients with Chronic Phase Chronic Myelogenous Leukemia Previously Treated with 2 or More Tyrosine Kinase Inhibitors: Primary Analysis from the ASC4OPT Study. *Blood*. 2024;144(Supplement 1):4526.
78. Geissler J, Sharf G, Bombaci F, et al. Factors influencing adherence in CML and ways to improvement: Results of a patient-driven survey of 2546 patients in 63 countries. *J Cancer Res Clin Oncol*. 2017;143(7):1167-1176.
79. Kapoor J, Agrawal N, Ahmed R, Sharma SK, Gupta A, Bhurani D. Factors influencing adherence to imatinib in Indian chronic myeloid leukemia patients: a cross-sectional study. *Mediterr J Hematol Infect Dis*. 2015;7(1):e2015013.
80. Dusetzina SB, Winn AN, Abel GA, Huskamp HA, Keating NL. Cost sharing and adherence to tyrosine kinase inhibitors for patients with chronic myeloid leukemia. *J Clin Oncol*. 2014;32(4):306-311.
81. Rousselot P, Huguot F, Rea D, et al. Imatinib mesylate discontinuation in patients with chronic myelogenous leukemia in complete molecular remission for more than 2 years. *Blood*. 2007;109(1):58-60.
82. Mahon FX, Réa D, Guilhot J, et al. Discontinuation of imatinib in patients with chronic myeloid leukaemia who have maintained complete molecular remission for at least 2 years: the prospective, multicentre Stop Imatinib (STIM) trial. *Lancet Oncol*. 2010;11(11):1029-1035.
83. Ross DM, Branford S, Seymour JF, et al. Safety and efficacy of imatinib cessation for CML patients with stable undetectable minimal residual disease: results from the TWISTER study. *Blood*. 2013;122(4):515-522.
84. Rea D, Nicolini FE, Tulliez M, et al. Discontinuation of dasatinib or nilotinib in chronic myeloid leukemia: interim analysis of the STOP 2G-TKI study. *Blood*. 2017;129(7):846-854.
85. Mahon FX, Boquimpani C, Kim DW, et al. Treatment-Free Remission After Second-Line Nilotinib Treatment in Patients With Chronic Myeloid Leukemia in Chronic Phase: Results From a Single-Group, Phase 2, Open-Label Study. *Ann Intern Med*. 2018;168(7):461-470.
86. Pane F, Castagnetti F, Piciocchi A, et al. International, Prospective Study Comparing Nilotinib Versus Imatinib with Early Switch to Nilotinib to Obtain Sustained Treatment-Free Remission in Patients with Chronic Myeloid Leukemia (SUSTRENIM trial): Analysis of the Eligibility to Treatment Discontinuation. *Blood*. 2023;142(Supplement 1):3169.

87. Mahon FX, Pfirrmann M, Dulucq S, et al. European Stop Tyrosine Kinase Inhibitor Trial (EURO-SKI) in Chronic Myeloid Leukemia: Final Analysis and Novel Prognostic Factors for Treatment-Free Remission. *J Clin Oncol*. 2024;42(16):1875-1880.
88. Haddad FG, Sasaki K, Issa GC, et al. Treatment-free remission in patients with chronic myeloid leukemia following the discontinuation of tyrosine kinase inhibitors. *Am J Hematol*. 2022;97(7):856-864.
89. Lang F, Pemberton-Whiteley Z, Clements J, et al. Improving chronic myeloid leukemia management and quality of life: patient and physician survey on unmet needs from the CML SUN survey. *Haematologica*. 2025 Jul 10. doi: 10.3324/haematol.2025.287772. [Epub ahead of print].

Table 1. Summary of pivotal trials of available frontline TKIs

	DASISION		ENESTnd		BFORE		ASC4FIRST		
	DAS	IMA	NIL	IMA	BOS	IMA	ASC	2GTKI	IMA
<b>Median age (range)</b>	46 (18-84)	49 (18-74)	47 (18-85)	46 (18-80)	52 (18-84)	53 (19-84)	51 (18 – 86)	43 (18 – 83)	55 (20 – 86)
<b>Risk Score (%)</b>									
Low	33	33	37	37	38	39	61	60	62
Intermediate	48	47	36	36	41	39	28	26	30
High	19	19	28	28	21	21	11	14	8
<b>Major Molecular Response rates (%)</b>									
3m	8	0.4	9	1	4.1	1.7			
6m	27	8	33	12	35	18			
12m	46	28	44	22	47	37	68	58	40
2yr	64	46	71	44	61	51	74	57	47
5yr	76	64	77	60	74	66			
<b>Molecular Response 4 (%)</b>									
2yr			39	18	33	26	49	31	24
5yr			66	42	58	48			
<b>Molecular Response 4.5 (%)</b>									
1yr	5	3	4.3	0.4	8.1	3.3	17	13	5
2yr	19	8	25	9	13	11	31	24	12
5yr	42	33	54	31	47	37			
<b>Progression to accelerated or blast phase</b>									
12m	1.9	3.5	0.7	3.9	1.6	2.5	0.9	1	2.9
24m	3.5	5.8	3.2	6.4	2.2	2.6			
5yr	4.6	7.3	3.7	7.9	2.2	2.6			
<b>Complete Cytogenetic Response (%)</b>									
12m	83	72	80	65	77	66			
24m	86	82	87	77	82	76			
5yr					83	77			
<b>Overall Survival (%)</b>									
12m	97	99	99	99	99	98	99	100	99
24m	95	95	97	96	99	97			
5yr	91	90	94	92	95	95			
<b>Progression Free Survival (%)</b>									
12m	96	97	99	96					
24m	94	92	98	95					
5yr	85	86	92	91	93	91			

DAS, dasatinib; IMA, imatinib; NIL, nilotinib; BOS, bosutinib; ASC, asciminib; 2GTKI, second generation TKI; m, months; yr, years

Table 2. Rates of Treatment discontinuation by TKI (%)

	DASISION		ENESTnd		BFORE		ASC4FIRST		
	DAS	IMA	NIL	IMA	BOS	IMA	ASC	2GTKI	IMA
<b>2 Years</b>	23	25	26	33	29	31	18	30	46
<b>5 Years</b>	39	37	39	50	40	42	NA	NA	NA
<b>10 Years</b>	NA	NA	53 <sup>a</sup>	48 <sup>b</sup>	NA	NA	NA	NA	NA

<sup>a</sup> 62% including those who switched to imatinib or increased to nilotinib 400 mg BID (14% for efficacy)

<sup>b</sup> 65% including those who switched to nilotinib or increased imatinib dose (24% for efficacy)

NA, not available

## Figure 1. Proposed algorithm for management of CML-CP

### Figure Legend:

Figure 1: Suggested treatment algorithm using treatment goal as a decision centerpiece when choosing between various frontline options. If survival is the treatment goal, then any TKI can be used. If TFR is the ultimate goal then 2G-TKIs may be preferred over imatinib. Data on asciminib is lacking however with more, faster and deeper molecular remissions, TFR rates can potentially be higher with asciminib. When choosing TKI based on co-morbidities or patient tolerability, if the primary concern is arterio-occlusive events, imatinib has the lowest risk. For other adverse events, asciminib has shown improved tolerability compared to other TKIs. The impact of non-abl1 myeloid mutations such as ASXL1 on frontline therapy is still being studied. \*In some instances availability and/or cost may drive the selection of TKI (e.g., uninsured patients, national policies, availability in some parts of the world, etc.) which may override medical decisions.

